BEFORE INSTALLING
OVERHEAD LIFTING DEVICE

An overhead-lifting device, such as chain falls, engine hoist, or cable come-a-
long, can be used to lift the center section of the hitch in place. Lower a loop of
rope or chain through the 4" hole in the truck bed floor and attach it to the latch
pin in the round hitch receiver tube in the center section. Use the lifting device to
raise the center section until the round hitch receiver tube that protrudes from the
center section fits in the 4" hole in the truck bed floor. Maintaining upward pres-
sure may facilitate fastening the crossmember to the center section, especially if
the truck bed floor has been distorted downward from heavy use. If you use an
overhead-lifting device, it should be disconnected before squaring the center
section across the frame, installing the sideplates and torquing fasteners.

WARNING

Most trucks have FUEL LINES and/or BRAKE LINES and/or ELECTRICAL WIRES located along the frame rails
where B&W Turnover Ball hitches install. Carefully examine the location of fuel lines, brake lines and electrical
wires BEFORE INSTALLATION. Be certain you will not damage fuel lines, brake lines or electrical wires when
positioning hitch components, drilling holes, tightening fasteners, and lifting and lowering the truck bed. The fuel
tank vent, located on top of the gas tank, can be easily damaged during the installation of the hitch compo-
nents. Care must be taken when positioning the front crossmember and center section components.

WARNING

On Short bed trucks, BEFORE INSTALLING THIS HITCH, check for adequate turning clearance between the front
of all of your trailers and the truck cab.

WARNING

DO NOT invert the ball in the socket when carrying heavy loads on 2 wheel drive trucks. The ball may hit the top
of the differential. Remove the ball from the socket before loading. A plug for the socket is available from B & W.

INSTALLATION INSTRUCTIONS

BALL LOCATION:

The 1105R mounting kit allows the hitch to be installed in two different locations.

When selecting the ball location the following should be considered. For truck cab clearance reasons
Short bed trucks are recommended to be drilled at 46" from the back of bed. This will place the ball
3-1/2" in front of the rear axle.

Long bed trucks can be drilled at two different locations 49" location will place the ball at 6-1/2" in
front of the rear axle. The 46" location (see above warning for 2WD trucks) will place the ball at
3-1/2" in front of the rear axle. Some truck / trailer combinations may not have adequate clearance
between the cab and trailer. The trailer or trailers that will be pulled should be considered when making
the decision for the ball location. See Step 1 for locating and drilling of the 4" hole.

*See Operating Instructions for further explanation

The front angle-iron crossmember is able to accommodate either installation location by turning
the angle end-for-end. The notches are made at two different depths; the shallower notches would sit
on the frame for the 49 inch location and the deeper notches are used against the frame for the 46
inch location. The rear angle-iron crossmember will work for both locations.

STEP 1

Begin by verifying and measuring the correct hole location in the truck bed floor. Measure from the
back end (tailgate end) of the truck bed floor by hooking a tape measure over the end of the truck
bed (not including the tailgate)and marking the floor at the correct measurement. Center the mea-
surement between the fender wheel wells. This location is critical to the correct installation of this
hitch, so measure, mark and saw carefully. If the truck has a plastic bed liner, you may drill through
both, but it is more difficult to accurately locate the midpoint between the fender wheel wells, and to
be sure that the bed liner does not move while sawing the hole. Make a 4-inch hole at this location
using a four inch hole saw, or by marking a 4 inch circle and cutting it out with a sabersaw equipped
with a metal cutting blade.

STEP 2

Remove the heat shield located above the rear axle under the truck bed. Some
newer trucks have adhesive heat shields installed on the under side of the bed floor
and may not need to be removed.

STEP 3

On 2004 and older trucks the emergency brake cable located on the outside
of the driver’s side frame will have to be relocated. Knock the mounting stud out of
the frame and discard. A relocating bolt is furnished in the kit and will be installed
later.

On 2005 and newer trucks equipped with a gasoline engine the FRAME CHANNEL — ([

fuel line and bracket will have to be relocated. This is located inside the R [ NORL LE BRET

frame on the driver’s side. Remove the nut holding the fuel line retaining “('*RRH(’EBOLT\ ‘ oo,

clip. Rotate the retaining clip 90 degrees with the stud facing down. Install 4p.*m._H ‘\ E

the relocating bracket to the frame with one of the 5/16" x 1" carriage \ L N

bolts with flange nut. The bracket should have the long leg with two hole’s T BRACKET

facing down and to the inside of the frame when installed correctly. Next

fasten the retaining clip to the relocation bracket using the nut that was -

removed earlier. O R IR
SIDE REAR

STEP 4

On 2005 and newer trucks equipped with a diesel engine the tail pipe will need to be lowered. First remove
the tail pipe bracket just behind the rear tire on the passenger side. Next install the extension bracket that is
supplied in the kit. Using the same bolt and hole in the frame that was holding the tail pipe bracket fasten the
round hole in the extension bracket to the frame. The extension bracket should have two square holes below the
round one with the center square hole toward the rear of the truck when installed correctly. Place a 5/16"
carriage bolt in the top square hole and through the frame, then fasten with a flange nut. Next fasten the tail
pipe bracket to the extension bracket using a carriage bolt placed though the bottom square hole of the exten-
sion bracket then into the tail pipe bracket. Secure with flange nut. If this does not give clearance after the
hitch is installed it may be necessary to pry between the muffler and the hanger at the rear of the muffler.
STEP 5

Install the two hitch cross members. They will be installed by sliding
them from inside the wheel well, above the tire, through the gap between the
bed and the truck’s frame and across until they span the frame rails. The gap
between the bed and frame is large enough to allow this, but the gap is ————
partially obstructed by a sheet metal flange (about 1 inch in height) that is e
hanging down from the bottom of the truck bed floor. (see diagram). A small it >
notch needs to be made in this flange on the Driver’s side of the truck. \ ,
Locate front truck bed cross member. Measure over 1 1/4” from the back of \ ,
the cross member and make a mark. This will be the center point for the 0 I
notch that is needed. Mark and cut a 7/8” wide by 3/8" tall notch. ‘ ) T CROSE MEVEER
STEP6

Select the back crossmember (2) with only one set of notches. With
the horizontal side up and the slotted side facing the Front of the truck, position it
across the top of the frame rails, between the bed and frame, by pushing it through
the opening from the wheel well on the driver’s side. When the crossmember is across
the frame rails, move it to the rear, up on the higher section of the frame rails. (The
notches may not fit down over the frame at the forward location, but will fit properly
once it is moved rearward to the top of the hump in the frame). Position it approxi-
mately 2 inches behind the hole in the truck bed floor, and use a crescent wrench or
channel locks on the slotted side of the crossmember to rotate it down on its long
axis, placing the side without slots flush against the truck bed floor. Select the front
crossmember (1) with two sets of notches. (Determine which ball location is being
installed. (Remember for the 49" location the shallow notches should be oriented
down against the truck frame. The 46" location requires the deep notches to be
against the truck frame). Position the angle so that the correct notch will set against
the truck frame, hold the angle in an inverted “V” position, and push the angle across
the frame using the notch in the bed floor flange for clearance at the apex of the
angle. With the angle spanning the frame, it can be rolled over the top of the shock
mount and moved rearward to approximately two inches in front of the hole in the
truck bed floor. (When installing at the 49" location the front crossmember will set
partially over the passenger side shock mount. The angle has been machined to
accommodate this bracket.) The two crossmembers should be approximately parallel, about 9” apart, equally
spaced in front of and behind the hole in the truck bed floor.

BED FLOOR FLANGE IN
DRIVER'S SIDE WHEEL WELL

APPROX. CUT LINE ~

—




STEP 7

Raise the center section (3) into position between the
crossmembers from beneath the truck, with the latch pin release
handle on the driver’s side. A lifting device, as described on Page 1
will help. The round hitch receiver that protrudes from the top of the
center section must fit through the hole in the truck bed floor. Fasten
the center section to the crossmembers using the six 1/2” x 1 1/2”
bolts. Fit these bolts through the slots in the crossmembers using a
flat washer against the bolt head and a lock washer under the nut
on each. Do not fully tighten at this time.

STEP 8

Square the assembled center section and crossmembers across the frame. Install the side plates on the outside of
the frame rails by hanging the top two holes in the side plates over the studs extending from the ends of the crossmembers.
Fasten the sideplates to the crossmembers using a 1/2” flange nut on each stud. On 2004 and older trucks place a 5/16"
carriage bolt through the small lower square hole in the driver’s side sideplate, for attaching the emergency brake cable
bracket. Place a pipe spacer between the sideplate and frame and insert a 3/4" X 2 1/2" carriage bolt from outside of the
frame rail in the front mounting hole. Note: the use of carriage bolts will allow air bags to be installed on the outside of the
frame if desired. Insert a 3/4" X 2 1/2" bolt through the 3"X5" frame spacer plate, and install it from the outside of the truck
frame rail through the rear sideplate hole and the frame. The spacer should stand vertically inside the frame and hold the bolt
in the proper location even though the shape of the frame hole varies. The spacer will align the side bracket plate with the
hole. Once both sideplates are installed, then tighten all four 3/4" bolts on the sideplates to 90-ft. Ibs. torque. Tighten all 1/2"
bolts on sideplates, angles and center section to 80-ft. Ibs. torque. (Use caution not to damage the brake line or fuel line.).

STEP 9

WHEN INSTALLING AFTERMARKET AIR RIDE SUSPENSION A LONGER HANDLE MAY BE NECESSARY. THEY ARE
AVAILABLE FROM YOUR TURNOVER BALL DEALER OR FROM B&W. (PART NUMBER GNXA1800)

Install the latch pin release handle (7) by inserting the handgrip end of the handle rod from inside the center section
through the hole in the endplate. Align the handle loop and the hole in the tab on the end of the latch pin assembly, putting the
handle loop on the correct side of the tab and bolt together using the 3/8” x 3/4” bolt and lock nut. When properly attached,
the center of the handle should be in line with the center of the pin assembly, and the bolt head should be on the loop side,
and the nut on the tab side. Tighten the bolt.

STEP 10

To install the safety chain brackets (6) it is necessary to
drill four 1/2” holes through the truck bed floor. Drill the holes
from beneath the truck, through the four holes located farthest
from the round receiver tube in the center section. This will
locate the safety U-Bolts (6) in the lowest point of the floor
corrugation. Drop a U-bolt through each pair of holes from the
top side of the truck bed floor. Place a spring and lock nut on
each of the four legs. Tighten the lock nuts until flush with the
bottom of the U-bolts.

STEP 11

Retract the latch pin by pulling the handle all the way out until it stops and then rotate it clockwise. Place the Turnover
Ball (8) in the hitch receiver. Engage the latch pin by rotating the handle counterclockwise. Be certain the latch pin passes
through the holes in the Turnover Ball and fully engages through the hitch receiver. Remove
and grease the square base of the Turnover Ball.

GENERAL INFORMATION

If installing after-market air ride suspension components do so according to the manufac-
turers specifications by drilling the air-ride system bracket holes through the B&W sideplates.
Note: B&W sideplates will add a 1/4"” thickness to the frame rail dimension, so make
certain that the air-ride bracket bolts are the correct length.

Copyright 2005
B&W Custom Truck Beds, Inc.

ALL RIGHTS RESERVED UNITED STATES PATENT No. 5016898

1105R-022406

B&W Trailer Hitches
1216 HWY 224 / PO Box 186
Humboldt, KS 66748

HITCHES B3 EEERS

F:620.473.3766

A TRAILER

hitches@turnoverball.com
www.turnoverball.com

Turnover Ball™ Gooseneck Hitch Installation Instructions

Model 1105R Bl il

Ford Super Duty (1999 -2006)
3/4 & 1 Ton, Short & Long Bed
Will Accommodate Most After Market Air Bag Systems

Hardware Kit
Bag 1

2 ea. - 3/4" x 2 1/2" Carriage bolts

6 ea. - 1/2" X 1 1/2" bolts

2 ea. - 3/4" X 2 1/2" bolts

6 ea. - 1/2" flat washers

2 ea. - 3/4" flat washers
6 ea. - 1/2" lock washers
Parts List 4 ea. - 3/4" lock washers
6 ea. - 1/2" nuts
1 - Front Crossmember 4 ea. - 3/4" nuts

2 - Rear Crossmember . _g_Ba” 2
3 - Center Section ea. - 3 X 5" spacers
4 - Driver’s Side Sideplate ea. - 1/2” Flange nuts

5 - Passenger’s Side Sideplate ea. - pipe spacers
. - 5/16 x 1” Carriage bolts

ea. - 5/16 flange nuts
ea. - Fuel line bracket
ea. - Exhaust bracket extension
Safety Chain Kit
2 ea. - 1/2" U-bolts
4 ea. - 1/2" lock nuts
4 ea. - springs
1 ea. - 3/8"x3/4" Bolt
1 ea. - 3/8” Lock nut

6 - Safety Chain U-Bolts
7 - Latch Pin Handle
8 - Turnover Ball
9 - Springs
10 - 1/2” Lock nuts

= WWNPRN
o
Q





<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /All
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /Description <<
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000500044004600206587686353ef901a8fc7684c976262535370673a548c002000700072006f006f00660065007200208fdb884c9ad88d2891cf62535370300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef653ef5728684c9762537088686a5f548c002000700072006f006f00660065007200204e0a73725f979ad854c18cea7684521753706548679c300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /DAN <>
    /DEU <>
    /ESP <>
    /FRA <>
    /ITA <>
    /JPN <>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020b370c2a4d06cd0d10020d504b9b0d1300020bc0f0020ad50c815ae30c5d0c11c0020ace0d488c9c8b85c0020c778c1c4d560002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken voor kwaliteitsafdrukken op desktopprinters en proofers. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /PTB <>
    /SUO <>
    /SVE <>
    /ENU (Use these settings to create Adobe PDF documents for quality printing on desktop printers and proofers.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /NoConversion
      /DestinationProfileName ()
      /DestinationProfileSelector /NA
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure true
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles true
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /NA
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /LeaveUntagged
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


